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. Type/Model:
Name of samples: Energy Storage Module Bk LUNA2000-7-E1

¥ W &7 T el 2 4 Ao B BT T2
B APRARRE RS (NS T3 i) A50V/600V 6. 9kWh

Color: White Physical shape: Irregular shape

FEA U A FERAR: AR

Commissioner address: Office 01, 39th Floor, Block
Commissioned  by: Huawei Digital Power | A, Antuoshan Headquarters Towers, 33 Antuoshan

Technologies Co., Ltd. 6th Road, Futian District, Shenzhen, 518043, P.R.C.
TAERAL: AT BRI A IR A A ZFE B AT Mk VR YT AR FH X A B 04 1 722 4 X 22 4T

7% 33 522 4Bl RE A JERF R 39 )2 01 5

Manufacturer address: Office 01, 39th Floor, Block A,
Manufacturer: Huawei Digital Power Technologies | Antuoshan Headquarters Towers, 33 Antuoshan 6th

Co., Ltd. Road, Futian District, Shenzhen, 518043, P.R.C.
HIERT: BT AR AR A PR A )38 P ks SR I AR X A A T A Lk X2 FE

Ni% 33 5 ZABIVE AR A AR 39 2 01 5

Factory address: "Jiweidu" (local name) section of
Zhenxing Awvenue, Lixi Economic Union, Yuanzhou
Town, Boluo County, Huizhou City, Guangdong,
P.R.China

A bk 1 BB e PB4 B A A R D R TE
CREET (CER) B

Factory: Huizhou Sunwoda Energy Technology Co.,
Ltd.
A BN T R IA REVR R H AT BR A ]

Classification of test: Commission Test Quantity of sample: 4 battery packs, 30 cells
RO 5 ZEHEHR FEMECE: 4 B, 30 4 HLE

Tested according to:

32 bR #E . ST/SG/AC.10/11/Rev.7/Amend.1/Section Sample identification:

FERARIR T S bl#t~ba#, cl#t~c30#

38.3

Receiving date: Means of receiving: Submitted by commissioner
R H . 2023-06-19 FeRETT A RARERALIERE

Completing date: Test item: 8 items

SERCH A 2023-09-08 WXTTH - 8 i

Test conclusion:

For il &5 18

The Energy Storage Module submitted by Huawei Digital Power Technologies Co., Ltd. are tested
according to Section 38.3 of the Seventh revised edition Amendment 1 of the Manual of Tests and Criteria
(ST/SG/AC.10/11/Rev.7/Amend.1/Section 38.3). The test items are full items. The test results comply with the
relevant requirements of the standard.

Fh 96 M5 AU B 5 B 70 K it e TR BN i)+ MBI B CGRIG AT
LCIEITHRABIE 158 38.3 kAT A0, R38R, N, R SR

; it 2023-09-15
v
Title: Manager
I NHRSS 2
Approved by: Huang Kun Reviewed by: Zhang Siyao Tested by: Zhang Jinzhen
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6,9kWh.

Description and illustration of the sample:

TR it i ) S A o -

The sample’s status is good / BRI R 4
The battery (LUNA2000-7-E1) is composed of cells (LF280K), and the connection mode is: 8S1P
B2l (LUNA2000-7-E1) HHHLE: (LF280K) 41k, ##:45:N: 8S1P
Cell Dimensions/H,:5 R 72,0mm*172mm*204mm
Watt-hour rating of each battery/ H.A™ HLB A 1) FLES %: 6,9kWh
The specification parameter of the internal battery pack of the sample in this report is 25,6V 280Ah.

Due to the internal boost circuit, the actual output energy is 6,9kWh.

AR AR A R ORE A L ZH A S 0 25,6V 280AN, I T P RS SRR, BT DA S PR HE BE N

Test item
T H

Sample No.
GRCELRE)

State

Remark

ik

T.1~T.5

b1#~b2#

at first cycle, in fully charged states
FAZEBERBEHAY R BRS

b3#~ba#

after 25 cycles ending in fully charged
states

55 25 /NI e USR8 4 T RIS

T.6

cl#~c5#

at first cycle at 50% of the design rated
capacity

e N G R an e
A ¥ 50%

c6#~cl10#

after 25 cycles ending at 50% of the
design rated capacity

25 ANAZE 7 O A 7 L B A
ER RN 50%

T.7

b1#~b2#

at first cycle, in fully charged states

BN R A e R RS

b3#~ba#

after 25 cycles ending in fully charged
states

5 25 A e BB e A TR HUIR A

using undamaged
samples previously
used intests T.1to T.5

R T1ET5 R
Einb2 Nap =i

T.8

Ccl1#~c20#

at first cycle, in fully discharged states

SN TS BB Y e A O BRAS

C21#~c30#

after 25 cycles ending in fully discharged
states
% 25 M B BB R & TR

The test objects of T.1~T.5 and T.7 are battery packs, and the sample numbers are bl#~b4#
T.1~T.5. T.7 (I GOAMIBA, FE% 54 bl#~ba#.
The test objects of T.6 and T.8 are component cells, and the sample numbers are cl#~c30#
T.6. T.8 MIHAX GO i As, B g 'S 4 c1#~c30#.

Description of the sampling procedure:

HURERE Py A 15t

/

Description of the deviation from the standard, if any:
TMARGRATF S AR HEITI LR

/

Remarks:

ik

Throughout this report a comma is used as the decimal separator.

Attt b DO S AR N R

LTC-R-4279-UN38.3-B1

YW 23 N

Yy
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Photos of Samples and Labels/# & BB F & FriR

Battery/fiith  (LUNA2000-7-E1  450V/600V 6,9kWh)

TSN

1= 7

Model: LUNA2000-7-E1
é"é Namee: Energy Storage Module

HUAWEI
Battery Type: Li-ion &I
Battery Energy: 6.9 kWh QC PASS

Input/Output: == 350 V — 980 V; 10 A; 3.5 kW
Max Input/Output Current: 10 A

Protective Class: |

Battery Interface: Isolated

Enclosure Type: IP66 (Energy Storage System)
Weight: 68 kg

Operating Temperature Range: - 20 — + 55 °C

ERWFREREARARALE o EHlE
Huawei Digital Power Technologies Co., Ltd. MADE IN CHINA
Huawei Digital Power Antuoshan Headquarters, Shenzhen 518043, P.R.C

LTC-R-4279-UN38.3-B1
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Photos of Samples and Labels/# i #8 F KAniR

Component Cell/p§ #BHLE (LF280K 3,2V 280Ah 896Wh )

LTC-R-4279-UN38.3-B1
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ST/SG/AC.10/11/Rev.7/Amend.1/Section 38.3

Requirements/FrifE K

1 Cells and batteries Mass loss limit: <0,1% /£
Ji & 451 <0,1%
2 Open circuit woltage not less than 90%, The

requirement relating to wltage is not applicable to
test cells and batteries at full discharged states.

R RPN o = 8 B AR N (A R e[ DA N A ]
90 % , L SR ANE ] T 76 42 T 5 Fi i FL T A B

3 No leakage, no venting, no disassembly, no
rupture and no fire

e G NI, THER . TR, TR
AR T HE K IR R

The samples bl#~b4# :

No leakage, no venting, no
disassembly, no rupture and
no fire/ %5 N bl#~b4# K] B
mi: GIRWR . BHER. T#E
. TRV T KL
The data is shown in Table

L8 R 1

Clause Requirements Result Verdict
B PR EE R W4 R H e
38.3.4 Procedure/ill ik 5 B -

Test T.1: Altitude simulation/J3& 1: & EEHL

Test cells and batteries shall be stored at a pressure of 11,6kPa or less for at least

six _hour at ambient temperature (20+5°C)/ ¥ Hi:05 FlHL i 7E IR 4 20£5°C, KAJE

JINAKT 11,6kpa HIFIE I A7 A T 6 S/

Requirement/ bR B 3K :

. _— on 1R A

1 (;eILs and batteries Mass loss limit: <0,1% /¥ i The samples bl#~b4# :

J 4571 2K<0,1% .

38.34.1 o No leakage, no venting, no P
2 Open circuit woltage not less than 90%, The | gisassembly, no rupture and
requirement relating to wltage is not applicable to no fire/ 42 bl#~ba#l
t(‘est (i(a‘lls and batteries at full diééhargfd states. H.ORR. THEA . TR
BE SR 05 T B¢ e PR R G T R BT B MR | ph . TR bl R A%

7 SR A 2o Al 2o s h = ) )

90 % JLER AT e 2 e ) LM Hh The data is shown in Table

3 No leakage, no venting, no disassembly, no | 1 ¥4 3% 1

rupture and no fire FEf CHE) N BRI, TCHE

A TR, TEER DT KR K

Test T.2: Thermal test/JUl i 2: 15 B R 5%

Test cells and batteries are to be stored for/ H i 77 ¥ 24140 F -

1 For small cells and batteries: one temperature cycle: 72+2°C (6h) —-40+2C(6h)

0T /NS BRI : — PR BEDE A Oy 72+2°C(6h) —-40+£2°C(6h)

For large cells and batteries: one temperature cycle: 72+2°C (12h) —40+2°C (12h)

IO T R BERT R . — PR BEDE 3 2 72+2°C(12h) —-40+2°C(12h)

2 The maximum time interval between test temperature extremes is 30 minutes/ i

J5 4 e K AT B T ] /9 30min

3 This procedure is to be repeated 10 times/® & 10 {XIE¥H

4 after which all test cells and batteries are to be stored for 24 hours at ambient
38342 | temperature (05 C)EAEE )G, e 2025°CHIZM T fidE 24 /it P

LTC-R-4279-UN38.3-B1
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ST/SG/AC.10/11/Rev.7/Amend.1/Section 38.3

Clause
B

Requirements Result

PRAEELR WAL R

Verdict
A &

38.3.4.3

Test T.3: Vibration/#flli& 3: #k3h

1 Cells and batteries are firmly secured to the platform of the vibration machine /
O A 2R IR & (G E) -

2 The vibration: a sinusoidal waveform with a logarithmic sweep between 7Hz and
200Hz and back to 7Hz traversed in 15 minutes/#E3) L IE5% i 20, BL7Hz 30
£ 200Hz, RJETERCDEIE] 7THZ y—DMES, —DEFESE 15 7080 X BT # 4%
3 For cells and small batteries: from 7 Hz a peak acceleration of 1gn is maintained
until 18Hz is reached. The amplitude is then maintained at 0,8mm (1,6mm total
excursion) and the frequency increased until a peak acceleration of 8g, occurs
(approximately 50Hz). A peak acceleration of 8g, is then maintained until the
frequency is increased to 200Hz. / X T HLSHI N . )\ 7THZ FFUGR, DL 1g, i
EIEE R FEA AR, ERAH| 18Hz. A5 WHRIE (REFE 0,8mm C(&fm# 1,6mm)
I HATA G0 B B I 89, BIUEAE IR (K29 50Hz) o #AJ5 TR ¥F 8gn HIIEAE ik
FE, BRI N F] 200Hz .

For large batteries: from 7Hz a peak acceleration of 1g, is maintained until 18Hz is
reached. The amplitude is then maintained at 0,8mm (1,6mm total excursion) and
the frequency increased until a peak acceleration of 2g, occurs (approximately
25Hz). A peak acceleration of 2g, is then maintained until the frequency is
increased to 200Hz. / X T RKAHh: M 7Hz FF45, DL 1g, MO EDN I B ORFFAS
A, BFEF] 18Hz, ARG IRIEIRIFE 0,8mm Ca k% 1,6mm) JF BAE N E
FIHIL 29, FUEE IR (K2 25Hz) « ARG IREF 29, B WEME 0B L, B350 Ze 1
Jn#) 200Hz .

4 This cycle repeated 12 times for a total of 3 hours for each of three mutually
perpendicular mounting position of the cell. One of the directions of vibration must
be perpendicular to the terminal face. /UL4Ra) (1) A —ANJ7 ) 06 200 A2 2 BLRE b
P, XA A=A BARTE BT AR 12 9k, AN TTE 3 AN, 3t 9 )
i o

Requirements/ i E K

1 Cells and batteries Mass loss limit: <0,1% /&
Ji & 451 <0,1%

2 Open circuit wltage not less than 90%, The
requirement relating to wltage is not applicable to P - .
test cells and batteries at full discharged states. r;o ﬁr%g;;jj 3213[?54#52 {g
> N N o Af s SSRIAEN BN

FE R 56 5 FF B H B AN T3 56 50 FF B R 5 . ORI o kI %
90 % , B SRANIE FH T 58 43 e HL ) HL B AT FES

3 No leakage, no venting, no disassembly, no
rupture and no fire

R CRRD RETGIRN. ToHE . ok, TomiR
LUK T KR IR A

The samples bl#~b4#:

No leakage, no venting, no
disassembly, no rupture and

The data is shown in Table

LR 1

LTC-R-4279-UN38.3-B1
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ST/SG/AC.10/11/Rev.7/Amend.1/Section 38.3

Result Verdict

Clause Requirements
L) PEER
Test T.4: Shock/MUiR 4: ppi5

1 Test cells and batteries shall be secured to the testing machine/ DLz [#] (1) $542 [
SE AT A B RS M A ot (0 4 S G 3R 1

2 Each cell shall be subjected to a half-sine shock of peak acceleration of 150 g,
and pulse duration of 6 milliseconds. Large cells may be subjected to a half-sine
shock of peak acceleration of 50 gn and pulse duration of 11 milliseconds. / %4

AN LLIE(E D 1509, B9 IESZ RN B i, Bkobdrst 6 280, KAV &%
ORI FEE 509, AT RESERT (7] 11 228D 1192 1E 5%k o ik .

Small batteries shall be subjected to a half-sine shock of peak acceleration of 150
100850
mass
milliseconds, large batteries shall be subjected to a half-sine of peak acceleration
30000
‘mass

On (or Acceleration(gn)= ( ) which is smaller) and pulse duration of 6

of 50 g, (or Acceleration(g,)= ( J , which is smaller) and pulse duration of

11 milliseconds/% 5/ B i LLIE (& 1509, (505 (100850j P MED 2 T
mass

SLI IR e, BKePRREE 6 = AP, KA MMM 4% H K IEE 509, (55

38.3.4.4 30000 N i o .
( j O EIME D) Rk RS [A) 11 ZRD A e 1E Xk b
mass

3 Each cell or battery shall be subjected to three shocks in the positive direction
followed by three shocks in the negative direction of three mutually perpendicular
mounting positions of the cell or battery for a total of 18 shocks/#/~H bz HjthZH
JRAE = HAH T E R 222 J7 AL HIE 7 M 2% = iy, R AR TR 45 =K
My, ML 18 kb

=
=
o

Requirements/FriE EoR .

1 Cells and batteries Mass loss limit: <0,1% /¥
JiE451:<0,1%

2 Open circuit wltage not less than 90%, The
requirement relating to wltage is not applicable to
test cells and batteries at full discharged states.

R SRS o =) N AR N (A i el A = s W )
90 % , B SRANIE FH T 58 43 e HL ) HL B AT FES

3 No leakage, no venting, no disassembly, no
rupture and no fire

Feam CHEIRD NGB, <. oMk, o
PARTCAE KRR R A

The samples bl#~b4#
Acceleration= 20,8g,

No leakage, no venting, no
disassembly, no rupture and
no fire/ %5 N bl#~ba# 1 Ff
il :

W F s £ = 20,8gp

T R k.
WAL R TG K IR

The data is shown in Table
18 A& 1

LTC-R-4279-UN38.3-B1
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ST/SG/AC.10/11/Rev.7/Amend.1/Section 38.3

Clause
B

Requirements Result

PRAEELR WAL R

Verdict
A &

38.3.4.5

Test T.5: External Short Circuit/Ji& 5 #h 8 45 5%

1The cell or battery to be tested shall be temperature stabilized so that its external
case temperature reaches 57+4°C/{R#ile IR FEAR e /£ 57+4°C, LU HLEREg
HITBAE S A R IR AL 3 57+4°C

2 the cell or battery shall be subjected to a short circuit condition with a total
external resistance of less than 0,1 ohm at 57+4°C, This short circuit condition is
continued for at least one hour after the cell or battery external case temperature
has returned to 57+4°C, or in the case of the large batteries, has decreased by half
of the maximum temperature increase observed during the test and remains below
that value. /H¥FERL IEFR AN T 0,1Q (S FEPH [ BE3EAT AT RE , A0 I AR IR K
T 57+4°C ZJG R FFAEBOIRAS L/NRT LA b TR HaI,  H i J5 R PR AR 2 e iR
{ELI — 2 S0 45

3 the cell or battery must be observed for a further six hour for the test to be
concluded,

15%of FEL O Bl R 06 JUE — D L5 6 /NI A E R4S

Requirements/FrifE R :

During the tes_t and within six hours after test ,the The samples bl#~b4#
cells or batteries

R R T DA 2 5 6 AN/ P, HRS B L S R no disassembly, no rupture
ERBULRALR IR 6 Vb iy, st | 70 (Rt MO o

MIREML : T IR K
1. External temperature not exceed 170°C T KI%

SRR AL 170°C The data is shown in Table
2. No disassembly, no rupture and no fire. 1/43E W% 1
Tl TR T E KGR .

e[}

LTC-R-4279-UN38.3-B1

P |
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ST/SG/AC.10/11/Rev.7/Amend.1/Section 38.3

Clause
B

Requirements Result

PRAEELR WAL R

Verdict
A &

38.3.4.6

Test T.6: Impact/ Crush /iR 6: #&H/Fr &

P

Impact (applicable to cylindrical cells not less than 18mm in diameter) /
fd GEHTEEADNT 18 Z KM RA I HL B

1 This test sample cell or component cell is to be placed on a flat smooth surface/
A5 URIR Y P HUAS BB A A 7 PG 0P

2 A 15,8 mm diameter bar is to be placed across the centre of the sample, A 9,1kg
mass is to be dropped from a height of 61+2,5cm onto the sample./ 54— BH#& N
15,8mm (1A S B R h vl b FBCEL S, K RN 9,1kg I fA M 61+2,5cm
R e FEE 9 T Ao

3 The test sample is to be impacted with its longitudinal axis parallel to the flat
surface and perpendicular to the longitudinal axis of the 15,8 mm % 0,1mm
diameter curved surface lying across the centre of the test sample. Each sample is
to be subjected to only a single impact./ #5323 AR FE, P0Gl 5 ~FEH ) R 11
T EMBHER PO ER 15,8401 Z KB R AMEE. B —MAFERE
2.

Requirements/FrifE R :

1 Cells external temperature not exceed 170°C.H
A BIG ERL Y 11 e v 2 TR B2 S AN I 170°C

2 No disassembly, no fire within six hours of this -
test

WSS A 6 NN Z A, SRR S SN
fR AT KGR L

N/A

Crush (applicable to prismatic, pouch, coin/button cells and cylindrical cells less
than 18mm in diameter)

[ GETRADE. 4858 A M/4ln s i A B AR/ T 18 2K ALY st

1 A cell or component cell is to be crushed between two flat surfaces. The
crushing is to be gradual with a speed of approximately 1,5 cm/s at the first point
of contact. The crushing is to be continued until the first of the three options below

is reached. / R it Bl To A HO TECEE P T2 (A1 BF s, 55 AU B2 B8 ok, fE58
— AN S R R A 1,5 UKD, FEEFFSLEAT, EEIHILL T =Ml
(@) The applied force reaches 13 kN + 0,78 kN. / Jiti inft /735 %) 13 T-4:+0,78 T4
(b) The woltage of the cell drops by at least 100 mV,/ HLith ) B & T 4 25 /0 100 224k
(c) The cell is deformed by 50% or more of its original thickness./ A8 1% IR 4k
JERER) 50% L L.

2. A prismatic or pouch cell shall be crushed by applying the force to the widest

side. A button/coin cell shall be crushed by applying the force on its flat surfaces.
For cylindrical cells, the crush force shall be applied perpendicular to the

longitudinal axis. /#HE T EAE%RE it L M dse W B — 1 i s o 241088 T T R it 2 MG
SR o BRE TR RN 5 P T B 5 1) it

Requirements/FriE ZoR .
1 Cells external temperature not exceed 170°C.H Thedsamples kfll#%éo#: o
b et (L IR | A 1 . no disassembly and no fire
uEX%{mEﬁﬂiﬁi@EJMEFETE.ﬁ l?OC | g b crsecloR B B F
2 No disassembly, no fire within six hours of this | =" )
test itk o KIS
WIARUR 6 N2y, ALHIR R | 10 SAR 1S shown in Tadle
AR IO K IR K '

LTC-R-4279-UN38.3-B1
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ST/SG/AC.10/11/Rev.7/Amend.1/Section 38.3

N\ X/

N\ Jmk

Clause Requirements Result Verdict
B PREER W% R Hl 5
Test T.7: Overcharge/flik 7: it B 7 B
1 The charge current shall be twice the manufacturer's recommended maximum
continuous charge current/ LA 2 {5 ilid | 47 ¥ 5 K7 2 78 L HLJRD0T B il 78 F
2 The minimum wltage of the test shall be as follows/ Al & /)N B A
a) When the manufacturer's recommended charge
voltage is not more than 18V, the minimum
voltage of the test shall be the lesser of two times
the maximum charge voltage of the battery or
22Vl R FAMEF R R B EAEY 18V, Al
BRI fe /0 78 FR H R R T Kb SE B oK 7 RS )
EEFE 2 22V 2 RN . _
b) When the manufacturer's recommended charge g;lgv voltggi of the .teSZtOA'S
voltage is more than 18V, the minimum voltage of | °/<Y, @n the current is
38.3.4.7 | the test shall be 1,2 times the maximum charge | XA LN 672V, HIiLHN =)
voltage/ W) FAEF 78 il R 18V, Al | 20A
B R/ 70 L H R R | R b B K S LR Y
1,2 1%,
3 Tests are to be conducted at ambient
temperature 20+£5°C, The duration of the test shall
be 24 hours/20+5°C ¥ IAEGI R, I8 HRF 42 24 /)
i
No disassembly and no fire within seven days of | N0 disassembly and no fire/
this test 5N bl#~bA#IFEH:
. N \ \ , AR KN
R AL P RIRIC 7 KA, BRI ﬁ““ Itﬂg ); )t“%‘b I
BRING K or wltage data before test,
: see table 3. / iRI6 AT HLE LR
3
Test T.8: Forced discharge/JlJ3& 8: 5& | &
Each cell shall be forced discharged at ambient temperature by connecting it in
series with a 12 V D.C. power supply at an initial current equal to the maximum
discharge current specified by the manufacturer,
20+5°CHIMERIR FE R, KA RSB RAE 12V 1) B i U8 B AT o ol St ER
YRR L 45 B3 B 40 FRIR 9 hilid | 48 1€ B R O LA -
The specified discharge current is to be obtained by connecting a resistive load of
the appropriate size and rating in series with the test cell. Each cell shall be forced
38.3.4.8 discharged for a time interval (in hours) equal to its rated capacity divided by the P
initial test current (in ampere)
E RIS R A O e I AE I R S B B /IR T R SAEORR AR, B R
SRR ] NI OB BB BRI IR R (255D .
Requirements/#rifE 53R Thed'samplesbﬁll#~§30#:' /
. . L no disassembly and no fire
N I f th f NN )
th?scthessa}[ssemby and no fire within seven days o Yl CLLH~C30HIRE b -
A [ e \ Tofitk . o KR
AIIMBRE 4.8 WK 4

LTC-R-4279-UN38.3-B1
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Tablel: T1~T5 /% 1. % 1~ 5

: Test T.5:
Mass :
orior ocv Tesstir':'].ull.aﬁlct)lr:?de Test T.2: Thermal test/ Test T.3: Vibration/ Test T.4: Shock/ External Short
Sample | o | PTIOT IO \ - . R T.20 RERR W 7.3 #]&3h W T.4: bk Circuit iR %
0 les , W T.1. mEREL -
No. [ | et & T.5 5h B 5 B
FE 5 R KT H Mass OCV Retention Mass OCV Retention Mass OCV Retention Mass OCV Retention Temp. (C)
A IR (V) Loss (%) Ratio(%) Loss (%) Ratio(%) Loss (%) Ratio(%) Loss(%) Ratio(%) e
(ka) PR ) | HUERE H(0) | FIR) | HERE %) | RS | MIERRL©) | Rk | wEREL©) | B C)
bl# 69,65 27,056 0,000 99,98 0,000 99,90 0,000 100,00 0,000 100,00 57,4
b2# 69,48 27,055 0,000 99,98 0,000 99,90 0,000 100,00 0,000 100,00 57,7
b3# 69,65 27,055 0,000 99,98 0,000 99,92 0,000 100,00 0,000 100,00 57,8
b4# 69,45 27,054 0,000 99,97 0,000 99,91 0,000 100,00 0,000 100,00 57,6
Table2: Crush /3 2: /%
Sample No. cl# co# c3# ca#t C5# co# CTH# c8# co# c10#
Test T.6: FE 5
Crush/ill OCYV nprior to test /
LA 3,296 3,295 3,295 3,296 3,295 3,295 3,295 3,295 3,296 3,295
R 6:HE HIGHT S (V)
T . (C
emp. (€) 24,2 24,8 24,3 24,5 243 24,6 24.4 245 24,2 24,7
Table3: Overcharge Test of batteries/ % 3 & JE 75
Test T.7: Sample No.
Owercharge / FE i bl# b2# b3# b
Wk 7. EEFR |  OCV prior to test /i
By AR (V) 26,666 26,665 26,667 26,665

LTC-R-4279-UN38.3-B1
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Test T.8:
Forced
discharge /
iR 8: 9&
1 T8 FR

Table 4: Forced discharge / % 4. 58| H
Sample No.
ajfr;z%e% ° c11# c12# c13# c14# c15# c16# c17# c18# c19# c20#
OCV prior to test
I T80 Bl T (V) 2,847 2,847 2,846 2,846 2,847 2,846 2,848 2,846 2,844 2,846
Sagz%e%'\'o' c21# 224 c23# 24 C254# c26# C27# 284 C29# c30#
OCV prior to test /
iy 2,847 2,847 2,846 2,847 2,845 2,847 2,847 2,847 2,847 2,847
TR AT HLE (V)

LTC-R-4279-UN38.3-B1
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Important

= Y R DAZ T o
The test reportis invalid without the seal of CVC.

2. RERNK=EPHAE, AEFEDHEHIAR S
Nobody is allowed to photocopy or partly photocopy this test report
without written permissionof CVC.

3. AR TCHAEN . HARZ N SAG I A2 TR
The test reportis invalid without the signatures of Ratifier, Reviewer
and Testing engineer.

4. FIREHIRBICRL.

The test reportis invalid if altered,

5. ARk E A U, BT 2 H R R A R I A 3R H
Objections to the test report must be submitted to CVC within 15
days.

6. AR E ARG A DT
The test reportis valid for the tested samples only.

7. FEREFRIRAFEHAE, PERAEL, PR EL,
“NIA” 7R AEH
As for the Verdict, “-” means “no need forjudgement’, “P” means
“‘pass”, “F”means “fail” and “N/A” means “not applicable”.

Rt IR 7RI CUA FREHT BB FIET RN BRI BB rB e S E ) 2 o %
The test data and test results given in this test report should only be used for purposes of scientific
research, teaching and internal quality control when the CMA symbol is not presented.

o sk JURETMTREEROTRKIERE % 35
IR I XOGIE AR R 179 5 A Fm = D #k Gl 50O
Lab Address: No.3, Tiantai 1st Road, Kaitai Avenue, Science City, Guangzhou, Guangdong, China.
Testing Location: Building D, BASIGO INTELLIGENT, No.179, Guangpu East Road, Huangpu District,
Guangzhou, P. R. China.

i, if(Tel): 02032293888 L4 i (Post Code): 510663
£  E(FAX): 02032293889 E-mail: office@cvc.org.cn
http://wmw.cvc.org.cn



		2023-09-18T09:04:16+0800


		2023-09-18T09:04:16+0800




